Login:
Sorted: Name ↑   Downloads   Rate   Size ↑  

Agri-Fab Vac-N-Go 45-0407-131

downloaded: 0File size: 293 kb    Manafacture: Agri-Fab  
Category: Lawn Mowers

NO. PART NO. QTY. description REF. NO. PART NO. QTY. DESCRIPTION 1 23912 2 Cart Body 16 47189 16 Nylock Nut, 1/4-20 2 24906 1 Front Panel 17 43814 12 Truss Head Bolt, 5/16-18 x 3/4" 3 62458 1 Tailgate Reinforcement Bracket 18 47810 13 Nylock Nut, 5/16-16 4 24907 1 Tailgate 19 43009 4 Washer 5 23548 2 Tailgate Guide 20 43010 2 Cotter Pin 6 24896 1 Axle 21 23353 1 Hitch Pin 7 44456 2 Wheel 22 43001 2 Hex Bolt, 3/8-16 x 1" 8 65426 1 Rear Tongue 23 HA21362 5 Nylock Nut, 3/8-16 9 23506 1 Whe

Agri-Fab Utility Cart 45-01001

downloaded: 0File size: 431 kb    Manafacture: Agri-Fab  
Category: Other Home Accessories

45154 (9/92) RULES FOR SAFE OPERATION Preventing accidents is the responsibility of every equipment operator. The following general safety precautions must be fully understood and followed by every operator. 1. Do not at anytime carry passsengers in this cart. It is designed for carrying materials only and.not intended to carry passengers. 2. Do not tow this utility cart on a public thoroughfare at any time. The operator is risking injury from passing vehicles. Most local ordinances prohibit

Agri-Fab Tow Sprayer 45-0292

downloaded: 1File size: 396 kb    Manafacture: Agri-Fab  
Category: Paint Sprayers

Agri-Fab Tine De-Thatcher 45-02951

downloaded: 0File size: 1 mb    Manafacture: Agri-Fab  
Category: Lawn Mowers

14. Assemble the spring align wires through the front and rear rows of spring tines, passing the wires in between the hitch mount arms and the tine shield. Bend the ends of the wires to secure them. See figure 8. SPRING ALIGN WIRE 5/16" NYLOCK NUT 5/16" x 1" HEX BOLT AXLE BRACKET FIGURE 8 FIGURE 5 15. Assemble a hitch arm mount bracket to the axle bracket using two 5/16" x 1" carriage bolts, and 5/16" nylock nuts. Do not tighten yet. See figure 9. 16. Insert the lift handle down through the tine

Agri-Fab Spike Aerator 45-0369

downloaded: 0File size: 167 kb    Manafacture: Agri-Fab  
Category: Lawn Mowers

NO. PART QTY. DESCRIPTION REF. NO. PART NO. QTY. DESCRIPTION 1 24597 1 Tray 17 23914 2 Arm, Hitch Mount 2 24594 1 Plate, Lift 18 23442 3 Bracket, Hitch Arm Mount 3 25429 12 Disk, Spike 19 43021 2 Wheel 4 45148 12 Hub, Spike Disk 20 43029 2 Bolt, Shoulder 5 23708 9 Spacer, 2.13" Long 21 23826 4 Bracket, Angle 6 46838 10 Spacer, 1/2" Long 22 HA21362 2 Nut, Nylock 3/8-16 7 24598 1 Axle 23 44180 2 Bolt, Hex 5/16-18 x 2" 8 24599 2 End Plate 24 43840 2 Bolt, Hex 5/16-18 x 1-1/4" 9 43501 2 Cot

Agri-Fab Sleeve Hitch Rock Rake 45-0366

downloaded: 0File size: 213 kb    Manafacture: Agri-Fab  
Category: Lawn Mowers

NO. PART NO. QTY. DESCRIPTION 1 65063 1 Hitch Assembly 6 43001 24 Hex Bolt, 3/8-16 x 1" 2 64780 1 Rake Pivot Assembly 7 43343 1 Hair Cotter Pin, 1/8" 3 25165 24 Rake Tine 8 48968 1 Slotted Hex Nut, 1"-8 4 48978 1 Pivot Pin 9 46855 1 Cotter Pin, 3/16" x 2" 5 HA21362 24 Hex Nut, 3/8-16 (Nylock) 49419 1 Owner's Manual Speed Part the fastest way to purchase parts 7

Agri-Fab PRO 125

downloaded: 0File size: 667 kb    Manafacture: Agri-Fab  
Category: Garden Tools

SPREAD WIDTH SHIELD DOWN - 3 TO 4 FT. SPREAD WIDTH CAUTION: Read Rules for Safe Operation and Instructions Carefully PRO 125# BROADCAST SPREADER Assembly Operation Maintenance Repair Parts PRINTED IN U.S.A. FORM NO. 47438 (Rev. 2/00) TABLE OF CONTENTS SAFETY RULES...............................................................2 MAINTENANCE & STORAGE............................................9 CARTON CONTENTS......................................................2 LUBRICATION......................

Agri-Fab Poly Lawn Cart 45-02264

downloaded: 0File size: 643 kb    Manafacture: Agri-Fab  
Category: Other Home Accessories

45-02264 CAUTION: Read Rules for Safe Operation and Instructions Carefully ATTENTION: Lire et suivre attentivement les instructions et consignes de securite de cette notice. PRECAUCION: Lea cuidadosamente los Procedimientos e Instrucciones para la Operacion Segura de la Maquina. ™ OWNERS MANUAL MANUAL DEL USUARIO MANUEL D’UTILISATION MODEL NO. 45-02264 CAUTION: Read Rules for Safe Operation and Instructions Carefully ATTENTION: Lire et suivre attentivement les instructions et consignes de securi

Agri-Fab Mow-N-Vac 551887

downloaded: 1File size: 2 mb    Manafacture: Agri-Fab  
Category: Lawn Sweepers

QTY. DESCRIPTION 25 43910 21 Washer, Flat 3/16" 26 24798 4 Boot Mounting Strap 27 48133 1 Hard top Boot 28 44790 1 Poly Rear Door 29 43790 1 Strap, Tarp 25" 30 44849 4 "S" Hook, #32 31 44850 4 Strap, Tarp (Less Hooks) 32 23540 1 Hitch Plate 33 43866 20 Bolt, Hex 1/4-20 x 5/8" 34 43661 6 Bolt, Hex 1/4-20 x 1" 35 43088 45 Washer, 1/4" STD 36 1509-90 5 Bolt, Hex 1/4-20 x 1-1/4" 37 47189 43 Nut, Hex Nylock 1/4-20 38 47630 4 Screw, Self Tap 5/16-18 x 3/4" 39 23789 2 Door Latch 40 43351 1 Bolt, Hex 1/

Agri-Fab Mow-N-Vac 501887

downloaded: 0File size: 2 mb    Manafacture: Agri-Fab  
Category: Lawn Sweepers

Be aware of changing conditions on slopes. 1. Inspect the Mow-N-Vac to make sure all covers (rear door, vinyl boot, elbow, hose adapter (nozzle), hose and deck adapter are properly attached. 2. Check tires for proper inflation (12 - 14 lbs). 3. Check oil and gas in Mow-N-Vac engine. 4. Begin operation at low speed, adjusting forward speed to match grass height and/or moisture condition to prevent clogging. 5. Do not attempt to vacuum up any material other than vegetation found in a normal yard,





Category